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TEST REPORT DECLARATION

Applicant : Tband srl
Address . Via Battisti, 4, Mogliano Veneto (TV) TREVISO, 31021 Italy
Manufacturer . Artway Technology International Ltd.
Address : 621, B3 Block, NO.168, Baoyuan Road, Bao’an D., Shenzhen, Guangdong, China
EUT Description :  Android MiniPC Box
(A) Model No. . TBGL1017A
(B) Trademark : N/A

Measurement Standard Used:

FCC Rules and Regulations Part 15 Subpart C 2016,
ANSI C63.4:2014, ANSI C63.10:2013

The device described above is tested by Shenzhen Alpha Product Testing Co., Ltd. to determine the maximum
emission levels emanating from the device. The maximum emission levels are compared to the FCC Part 15
Subpart C limits both conducted and radiated emissions. The test results are contained in this test report and
Shenzhen Alpha Product Testing Co., Ltd. is assumed of full responsibility for the accuracy and completeness
of these tests.

After the test, our opinion is that EUT compliance with the requirement of the above standards.

This report applies to above tested sample only. This report shall not be reproduced in parts without written
approval of Shenzhen Alpha Product Testing Co., Ltd.

) gk Yar
Reak Yang HR- [arg”

Tested by (name + signature).............: Project Engineer

. e G—
Approved by (name + signature).......: ls)gjl; lcet ﬁ;?gger (7

Date of iSSU€...... coovvviiniiiina July 10, 2017
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1. General Information

1.1 Description of Device (EUT)

EUT : Android MiniPC Box
Model No. : TBGLI017A

DIFF. : N/A

Trade mark : N/A

Power supply : DC 5V From USB Port
Radio Technology : 2.4G WiFi

Operation frequency : IEEE 802.11b/g: 2412MHz-2462MHz
IEEE 802.11n HT20: 2412MHz-2462MHz

Ch | b IEEE 802.11b/g:11Channels
annel iumber IEEE 802.11n HT20: 11 Channels
Modulation . IEEE 802.11b: DSSS(CCK,DQPSK,DBPSK)
IEEE 802.11g: OFDM(64QAM, 16QAM, QPSK, BPSK)
IEEE 802.11n :OFDM(64QAM, 16QAM, QPSK, BPSK)

Antenna Type :  PCB Antenna, max gain 3.2 dBi.
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1.2 Accessories of device (EUT)

Accessories] . Remote Control

Mode : N/A

1.3 Test Lab information
Shenzhen Alpha Product Testing Co., Ltd.

Building B, East Area of Nanchang Second Industrial Zone,
Gushu 2nd Road, Bao'an District, Shenzhen 518126, P.R. China

FCC Registered No.: 203110
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2. Summary of Measurement

2.1.Summary of test result

: Standards
Test Item Test Requirement Result
Paragraph
, . FCC PART 15:2014  |Section ,
Spurious Emission 15.247&15.209 & |Compliance
& IC RSS-247 RSS-247 Section 5.5
Conduction Emissi FCC PART 15: 2015 Section C i
onduction Emission |, b oo en 15.207&7.2.4 ompliance
) FCCPART 15:2015  |Section 15.247& .
Bandwidth Test & IC RSS-247 RSS-247 5.1(2) Compliance
FCC PART 15:2015 |Section 15.247 )
Peak Power Compliance
& IC RSS-247 & RSS-2475.4(2)
p Densit FCC PART 15 :2015  |Section 15.247 C i
r Densi mplian
ower Lensty & IC RSS-247 & Section 5.2(2) omprance
FCC PART 15:2015 |Section 15.247 :
Band Edge ) Compliance
& IC RSS-247 & Section 5.5
Ant Reaui . FCC PART 15:2015  |Section Compli
ntenna Requiremen & ICRSS Gen 15203&7.1 4 ompliance

Note: The EUT has been tested as an independent unit. And Continual Transmitting in maximum

power (The adapter be used during Test)

2.2.Assistant equipment used for test

Description 1 TV

Manufacturer TCL

Model No. L32F1510BN

Serial No. 2400109888

Description 2 Adapter

Model No. LS-A01

Input AC 100-240V, 50/60Hz, 0.5A
Output DC 5V, 1000mA
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2.3.Block Diagram

AC main
, Adapter EUT TV
2.4.Test mode
Duty cycle :100%
Keeping TX
Mode data rate Channel Frequency
(Mbps)(see Note) (MHz)
1 Low :CHI 2412
IEEE 802.11b 1 Middle: CH6 2437
1 High: CH11 2462
6 Low :CH1 2412
IEEE 802.11¢g 6 Middle: CH6 2437
6 High: CH11 2462
6.5 Low :CH1 2412
n /I;'Ef];(])av%?ti 121 4G 6.5 Middle: CH6 2437
] 6.5 High: CH11 2462
Note: According exploratory test, EUT will have maximum output power in
those data rate. so those data rate were used for all test.

2.5.Channel list

For IEEE 802.11b/g and IEEE 802.11n/HT20 with 2.4G

Channel Frequency Channel Frequency Channel Frequency
(MHz) (MHz) (MHz)
CHI 2412 CHS5 2432 CH9 2452
CH2 2417 CH6 2437 CHI10 2457
CH3 2422 CH7 2442 CHI1 2462
CH4 2427 CHS 2447
2.6.Test Conditions

Temperature range 21-25C

Humidity range 40-75%

Pressure range 86-106kPa
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2.7.Measurement Uncertainty (95% confidence levels, k=2)

Item MU Remark
Uncertainty for quer point Conducted 271dB
Emissions Test
Uncertainty for Radiation Emission test in 3m 2.13dB Polarize: V
chamber
(below 30MHz) 2.57dB Polarize: H
Uncertainty for Radiation Emission test in 3m 3.90dB Polarize: V
chamber .
(30MH to 1GHz) 3.92dB Polarize: H
Uncertainty for Radiation Emission test in 3m 4.28dB Polarize: H
chamber .
(1GHz to 25GHz) 4.26dB Polarize: V
Uncertainty for radio frequency 1x10-9
Uncertainty for conducted RF Power 0.16dB
Uncertainty for temperature 02°C
Uncertainty for humidity 1%
Uncertainty for DC and low frequency voltages 0.06%
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3. EMC Equipment List

Equipment | Manufacture Model No. Serial No. Last cal. | Cal Interval
3m
ETS-LINDGREN N/A SEL0017 2016.09.29 1Year
Semi-Anechoic
Spectrum
Agilent E4407B MY46185649 | 2016.09.29 1Year
analyzer
1166.5950K03-1
Receiver R&S ESCI 2016.09.29 1Year
011
Receiver R&S ESCI 101202 2016.09.29 1Year
Bilog Antenna Schwarzbeck VULB 9168 VULB9168-438 | 2016.09.30 2Year
Horn Antenna EMCO 3115 640201028-06 | 2016.09.30 2Year
Active Loop
Beijing Daze ZN30900A SEL0097 2016.09.30 2Year
Antenna
Cable Resenberger N/A No.1 2016.09.29 1Year
Cable SCHWARZBECK N/A No.2 2016.09.29 1Year
Cable SCHWARZBECK N/A No.3 2016.09.29 1Year
Pre-amplifier Schwarzbeck BBV9743 9743-019 2016.09.29 1Year
AFS33-18002650-
Pre-amplifier R&S SEL0080 2016.09.29 1Year
30-8P-44
Base station Agilent E5515C GB44300243 2016.09.29 1 Year
Temperature
Terchy MHQ 120 2016.09.29 1Year
controller
Power divider Anritsu K240C 020346 2016.09.29 1 Year
Signal Generator HP 83732B VS3449051 2016.09.29 1 Year
Power Meter Anritsu ML2487A 6K00001491 2016.09.29 1Year
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Power sensor Anritsu ML2491A 32516 2016.09.29 1Year
LISN#1 Schwarzbeck NSLK8126 8126466 2016.09.29 1Year
ROHDE&SCHWA
LISN.#2 ENV216 101043 2016.09.29 1 Year
RZ
20db Attenuator ICPROBING TIATS1 82347 2016.09.29 1 Year
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4. Spurious Emission

4.1.Radiation Emission

4.2.Radiation Emission Limits(15.209)

Frequencies Field Strength Measurement Distance
(MHz) (micorvoltsimeter) (meters)
0.009~0.490 2400/F(KHz) 300
0.490~1.708 24000/F(KHz| 30
1.706~30.0 30 30
30~88 100 3
86~216 150 3
216~960 200 3
Above 960 500 3

Harmonic emissions limits comply with below 54 dBuY/m at 3m. Other emissions radiated outside

of the specified frequency bands, except for hamonics, shall be attenuated by at least 50 dB
below the level of the fundamental or comply with the radiated emissions limits specified in section

15.209(a} limit in the table below has to be followed.

NOTE:

a) The tighter limit applies at the band edges.

b) Emission Level(dB uV/m)=20log Emission Level(Uv/m)

4.3.Test Setup

See the next page
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Y Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer
| Receiver M
Below 30MHz Test Setup
RX Antenna
Ant, feed | } T
poit |
il | +4m
I

Metal Full Soldered Ground Plane

Spectrum Analyzer

[ Receiver “*ﬂ“wf 00

Above 30MHz Test Setup
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Turntable ! 3m — I
\ EUT 'j
Test
1,6 m| 1t to 4m Eeceiver
Ground Plane A ol Cabls

Above 1GHz Test Setup

4.4.Test Procedure

a) The measuring distance of 3m shall be used for measurements at frequency up to
1GHz and above 1GHz, The EUT was placed on a rotating 0.8 m high above
ground, The table was rotated 360 degrees to determine the position of the
highest radiation

b) The Test antenna shall vary between 1m and 4m,Both Horizontal and Vertical
antenna are set of make measurement.

¢) The initial step in collecting conducted emission data is a spectrum analyzer Peak
detector mode pre-scanning the measurement frequency range. Significant Peaks
are then marked. and then Qusia Peak Detector mode premeasured

d) If Peak value comply with QP limit Below 1GHz.The EUT deemed to comply
with QP limit. But the Peak value and average value both need to comply with
applicable limit above 1GHz.

e) For the actual test configuration, please see the test setup photo.
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4.5.Test Equipment Setting For emission test Result

9KHz~150KHz RBW 200Hz VBWI1KHz

150KHz~30MHz RBW 9KHz VBW 30KHz
30MHZ~1GHz RBW 120KHz VBW 300KHz
Above 1GHz RBW IMHz VBW 3MHz

4.6.Test Condition

Continual Transmitting in maximum power.

4.7.Test Result

We have scanned the 9KHz from 25GHz to the EUT.
Detailed information please see the following page.

From 9KHz to 30MHz: Conclusion: PASS

Note: The amplitude of spurious emissions which are attenuated by more than
20dB below the permissible value has no need to be reported.
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Site LAB 966-2 Chamber Polarization: Horizontal
Limit: FCC Part 15 Class B Radiation Power:  AC 120V/60Hz
EUT: Android MiniPC Box Distance:

M/N: TBGL1017A

Mode:WiFi 2.4G

Note:

Engineer Signature:

Temperature: 238
Humidity: 56 %

Radiated Emission Measurement

File :2017 Data :#3 Date: 2017/6/27 Time: 14:05:23

80.0 dBuV/m

70

60

FCC Part 15 Class B Radiation
w {
[
40 |
8
X 8 >W
1 M
30 X
Ao

20

10

0.0

30.000 40 50 6D 70 B8O [MHz] 300 400 500 600 700 1000.000
No. Mk. Freq. Reading Correct Measure- Limit Margin Antenna Table

Level Factor ment Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment

38.3462 14.95 13.95 2890 4000 -11.10 QP
759773 16.89 10.15 27.04 4000 -1296 QP
* 1484410 2216 14.44 3660 4350 6580 QP

448.4141 17.95 16.86 34.81 46.00 -11.19 QP

1
2
3
4 316.5890  21.11 13.79 3490 46.00 -11.10 QP
5
6 585.1329 17.66 19.17 36.83 4600 -917 QP

Note:1. *:Maximum data; x:Over limit; :over margin.

2 Measurement=Reading Level+Correct Factor; Correct Factor=Antenna Factor+Cable Loss.
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Site LAB 966-2 Chamber Polarization: Vertical Temperature: 238
Limit: FCC Part 15 Class B Radiation Power:  AC 120V/60Hz Humidity: 56 %
EUT: Android MiniPC Box Distance:

M/N: TBGL1017A

Mode:WiFi 2.4G

Note:

Engineer Signature:

Radiated Emission Measurement

File :2017 Data :#4 Date: 2017/8/27 Time: 14:08:52
800 dBuV/m

70

60
FCC Part 15 Class B Radiation

w r

5 ¢
1 & W
® . %
3
¥ WWW: \WM
20
10
0.0
30000 40 50 60 70 80 [MHz) 300 400 500 600 700  1000.000
No. Mk. Freq. Reading Correct Measure- Limit Margin Antenna Table
Level Factor ment Height Degree
MHz dBuv dB dBuV/m  dBuV/m  dB  Detector  em degree  Comment
1 33.2112 21.20 13.44 34.64 40.00 -536 QP
2 *  39.0245 20.82 14.20 35.02 4000 -498 QP
3 63.7588 19.07 12.21 31.28 40.00 -8.72 QP
4 128.5630 2474 13.14 37.88 4350 -562 QP
5 153.2004 2278 14.56 37.34 4350 -616 QP
6 297.2241 25.96 13.39 39.35 46.00 -6.65 QP

Note:1. *:Maximum data; x:Over limit; l:over margin.
2 Measurement=Reading Level+Correct Factor; Correct Factor=Antenna Factor+Cable Loss.

Remark: All modes and channels have been tested and only worst data of 802.11b, 2412MHz is listed in this
report.
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From 1G-25GHz

Test Mode: IEEE 802.11b TX Low

1, Result = Read level + Antenna factor + cable loss-Amp factor
2, All the other emissions not reported were too low to read and deemed to comply with

FCC limit.

Freq 5:3;11 5_?/'3/; AFr;[Ce;r;a Cable Flzgtlgr Result Limit |[Margin Remark
(MHz) (dBuV/m) (dB/m) loss(dB) (dB) (dBuV/m)|(dBuV/m)| (dB)

4824 43.46 \% 33.94 | 10.17 |34.27| 53.30 74 20.70 PK
4824 34.01 A% 33.94 | 10.17 |34.27| 43.85 54 10.15 AV
7236

9648

4824 43.31 H 33.94 | 10.17 |34.27| 53.15 74 20.85 PK
4824 33.87 H 33.94 | 10.17 |34.27| 43.71 54 10.29 AV
7236

9648

Test Mode: IEEE 802.11b TX Mid

4874 41.26 \Y 33.92 | 10.2 |34.28| 51.10 74 22.90 PK
4874 32.34 \Y 33.92 | 10.2 |34.28| 42.18 54 11.82 AV
7311

9748

4874 41.69 H 33.92 | 10.2 |34.28| 51.53 74 22.47 PK
4874 32.19 H 33.92 | 10.2 |34.28| 42.03 54 11.97 AV
7311

9748

Test Mode: IEEE 802.11b TX High

4924 42.01 \Y 33.99 | 10.23 |34.26| 51.97 74 22.03 PK
4924 32.56 \Y 33.99 | 10.23 |34.26| 42.52 54 11.48 AV
7386

9848

4924 42.77 H 33.99 | 10.23 |34.26| 52.73 74 21.27 PK
4924 31.58 H 33.99 | 10.23 |34.26| 41.54 54 12.46 AV
7386

9848

Note:
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Test Mode: IEEE 802.11g TX Low

1, Result = Read level + Antenna factor + cable loss-Amp factor

2, All the other emissions not reported were too low to read and deemed to comply with

FCC limit.

Freq 11}:531 (1;)/13) AFTEE)I? Cable Flzg‘:gr Result Limit [Margin Remark
(MHz) (dBuV/m) (dB/m) loss(dB) (dB) (dBuV/m)|(dBuV/m)| (dB)

4824 42.50 \% 33.94 | 10.17 |34.27| 52.34 74 21.66 PK
4824 31.55 \Y 33.94 | 10.17 |34.27| 41.39 54 12.61 AV
7236 /

9648 /

4824 43.56 H 33.94 | 10.17 |34.27| 53.40 74 20.60 PK
4824 32.13 H 33.94 | 10.17 |34.27| 41.97 54 12.03 AV
7236

9648

Test Mode: IEEE 802.11g TX Mid

4874 43.34 \% 33.92 | 10.2 |34.28| 53.18 74 20.82 PK
4874 31.34 \Y 33.92 | 10.2 |34.28 | 41.18 54 12.82 AV
7311 /

9748 /

4874 43.21 H 33.92 | 10.2 |34.28| 53.05 74 20.95 PK
4874 33.20 H 33.92 | 10.2 |34.28| 43.04 54 10.96 AV
7311

9748

Test Mode: IEEE 802.11g TX High

4924 41.76 \Y 33.99 | 10.23 |34.26| 51.72 74 22.28 PK
4924 32.15 \% 33.99 | 10.23 [34.26| 42.11 54 11.89 AV
7386 /

9848 /

4924 42.29 H 33.99 | 10.23 |34.26| 52.25 74 21.75 PK
4924 32.08 H 33.99 | 10.23 |34.26| 42.04 54 11.96 AV
7386

9848

Note:
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Test ModelEEE 802.11n HT20 TX Low

1, Result = Read level + Antenna factor + cable loss-Amp factor
2, All the other emissions not reported were too low to read and deemed to comply with

FCC limit.

Freq 11}:531 (1;)/13) AFI;[smmza Cable Flzg‘:gr Result Limit [Margin Remark
(MHz) (dBuV/m) (dB/m) loss(dB) (dB) (dBuV/m)|(dBuV/m)| (dB)

4824 42.06 A% 33.94 | 10.17 |34.27| 51.90 74 22.10 PK
4824 31.95 \Y 33.94 | 10.17 |34.27| 41.79 54 12.21 AV
7236 /

9648 /

4824 40.62 H 33.94 | 10.17 |34.27| 50.46 74 23.54 PK
4824 32.43 H 33.94 | 10.17 |34.27| 4227 54 11.73 AV
7236

9648

Test Mode:IEEE 802.11n HT20 TX Mid

4874 42.10 \Y 3392 | 10.2 |34.28| 51.94 74 22.06 PK
4874 32.32 \% 33.92 | 10.2 |34.28| 42.16 54 11.84 AV
7311 /

9748 /

4874 42.76 H 33.92 | 10.2 |34.28| 52.60 74 21.40 PK
4874 33.21 H 33.92 | 10.2 |34.28| 43.05 54 10.95 AV
7311

9748

Test Mode:IEEE 802.11n HT20 TX High

4924 41.61 \% 33.99 | 10.23 |34.26| 51.57 74 22.43 PK
4924 32.26 \4 33.99 | 10.23 |34.26| 4222 54 11.78 AV
7386 /

9848 /

4924 41.72 H 33.99 | 10.23 |34.26| 51.68 74 22.32 PK
4924 33.40 H 33.99 | 10.23 |34.26| 43.36 54 10.64 AV
7386

9848

Note:
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5. POWER LINE CONDUCTED EMISSION

5.1. Conducted Emission Limits(15.207)

Frequency Limits dB(uV)

MHz Quasi-peak Level Average Level
0.15-0.50 66 -56* 56 - 46*
0.50 -5.00 56 46
5.00 -30.00 60 50

Notes: 1. *Decreasing linearly with logarithm of frequency.

2. The lower limit shall apply at the transition frequencies.

3.The limit decreases in line with the logarithm of the frequency in the
rang of 0.15 to 0.50 MHz.

5.2. Test Setup

LISN

S Vert. reference plane
Q / EMI receiver
Q —
N oHBRO
. 40cm !
N | O
~ /] | \ |
]
R
Q ) 80cm j
N T3 S/
NEEY® -
~A "
A 7 7 A /{” 7
~

Reference ground plane
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5.3. Test Procedure

The EUT is put on the plane 0.8m high above the ground by insulating support and is
connected to the power mains through a line impedance stabilization network (L.I.S.N.).
This provides a 50ohm coupling impedance for the EUT system. Please refer the block
diagram of the test setup and photographs. Both sides of AC lines are checked to find out
the maximum conducted emission. In order to find the maximum emission levels, the
relative positions of equipment and all of the interface cables shall be changed according to
ANSI C63.4:2014 on Conducted Emission Measurement.

The bandwidth of test receiver is set at 9 kHz.

5.4.Test Results

Worse case is reported only

PASS
Detailed information please see the following page.
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Note: Measurement=Reading Level+Correc Factor.

Site LAB Phase: L1 Temperature: 24.2
Limit: FCC Part 15 CLASS B QP Power:  AC 120V/60Hz Humidity: 53 %
EUT: Android MiniPC Box
M/N: TBGL1017A
Mode: WIFI 24G
Note:
Engineer Signature:
Conducted Emission Measurement
File :TBGL1017A Data #8 Date: 2017-6-26 Time: 11:38:22
800 dBuV
70
\ FCC Part 15 CLASS B QP
60 |
tg FCLC Pairl 15 CLASS B AV
50 mm' iy peak
40
o [has M MDAty
20 |LAAVG
10
0.0
0.150 0.5 [MHz) 5 30.000
Reading Correct Measure- _
No. Mk.  Freq. Level Factor ment Limit  Margin
MHz dBuV dB dBuV dBuV dB  Detector Comment
1 0.1680 53.01 0.20 53.21 65.06 -11.85 QP
2 0.1680 34.36 0.20 34.56 55.06 -20.50 AVG
3" 0.6269 50.09 0.20 50.29 56.00 -571 QP
4 0.6269 37.99 0.20 38.19 46.00 -7.81 AVG
5 1.3810 47.15 0.20 47.35 56.00 -8.65 QP
6 1.3810 35.01 0.20 35.21 46.00 -10.79 AVG
7 1.9600 46.82 0.20 47.02 56.00 -8.98 QP
8 1.9600 3479 0.20 34.99 46.00 -11.01 AVG
9 5.0204 46.13 0.26 46.39 60.00 -13.61 QP
10 5.0204 30.96 0.26 31.22 50.00 -18.78 AVG
1" 8.2804 44 51 0.34 44 .85 60.00 -15.15 QP
12 8.2804 32.90 0.34 33.24 50.00 -16.76 AVG
"Maximum data  x:Over limit l:over margin

Factor=(LISN or ISN or PLC or Current Probe)Factor+Cable
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Site LAB Phase: N Temperature: 242
Limit: FCC Part 15 CLASS B QP Power:  AC 120V/60Hz Humidity: 53 %
EUT: Android MiniPC Box

M/N: TBGL1017A

Mode: WiFi 2.4G

Note:
Engineer Signature:
Conducted Emission Measurement
File :-TBGL1017A Data #7 Date: 2017-6-26 Time: 11:36:52
80.0 dBuY
70

FCC Part 15 CLASS B QP
60 I

A
50 X r 3 FCC Part 15 CLASS B AV
W W i A ot
40 % / il il x
) S ST el
" R
20 m
AVEG
10
0.0
0.150 0.5 [MHz) 5 30.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Margin
MHz dBuv dB dBuv dBuv dB  Detector Comment
1 0.1590 53.00 0.20 53.20 6552 -12.32 QP
2 0.1590 31.63 0.20 31.83 5552 -23.69 AVG
3 0.2310 49.35 0.20 49.55 62.41 -12.86 peak
4 0.5775 40.40 0.20 40.60 56.00 -15.40 QP
5 0.5775 31.94 0.20 3214 46.00 -13.86 AVG
6 * 2.8804 44.92 0.24 45.16 56.00 -10.84 peak
7 8.9604 40.44 0.36 40.80 60.00 -19.20 QP
8 8.8604 27.52 0.36 27.88 50.00 -22.12 AVG
9 30.0000 43.01 1.36 44 37 60.00 -15.63 peak

*Maximum data  x:Overlimit  L:over margin
Note: Measurement=Reading Level+Correc Factor. Factor=(LISN or ISN or PLC or Current Probe)Factor+Cable

Remark: All modes and channels have been tested and only worst data of 802.11b, 2412MHz is listed in this
report.
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6. Conducted Maximum Output Power

6.1.Test limit

Please refer section15.247.

Regulation 15.247(b) The limit of Maximum Peak Output Power Measurement is
1W(30dBm)

6.2.Test Procedure
Details see the KDB558074 Meas Guidance V04

6.2.1 Place the EUT on the table and set it in transmitting mode.
6.2.2 Connected the EUT’s antenna port to peak power meter by 20dB attenuator.
6.2.3 Measure out each mode and each bands peak output power of EUT.

Note: The cable loss and attenuator loss were offset into measure device as amplitude offset.
Details see the KDB558074 DTS Meas Guidance V04

6.3.Test Setup

Power meter

EUT

6.4.Test Results

PASS
Detailed information please see the following page.
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EUT: Android MiniPC Box

M/N: TBGL1017A

Test date: 2017-07-07

Test site: RF site

Tested by: Simple Guan

oo | Py fapen|  PROwm | Limt | e

CHI: 2412 ; 17)09 1700 | 30 | 1291

IEEE802.11b | CH6: 2437 > 17)35 1735 | 30 | 1265
CHIL: 2462 [— 17}“ 710 | 30 | 1289

CHI: 2412 : 16}87 1687 | 30 | 133

IEEE802.11g | CH6: 2437 (1) 16}91 1691 | 30 13.09
CHIL: 2462 [— 16}35 1635 | 30 | 1365

CHI: 2412 ; 15;63 1563 | 30 | 1437

n/él%ggi?il;m CH6: 2437 ; 15)70 1570 | 30 143
CHII: 2462 |— 15)49 1549 | 30 | 1451

Conclusion: PASS
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7. PEAK POWER SPECTRAL DENSITY

7.1.Test limit

7.1.1 Please refer section15.247.

7.1.2  For direct sequence systems, the peak power spectral density conducted from the
intentional radiator to the antenna shall not be greater than 8dBm in any 3kHz band
during any time interval of continuous transmission.

7.1.3 The direct sequence operating of the hybrid system, with the frequency hopping
operation turned off, shall comply with the power density requirements of paragraph (d)
of this section.

7.2 . Method of measurement

Details see the KDB558074 DTS Meas Guidance V04

7.2.1 Place the EUT on the table and set it in transmitting mode.

7.2.2 Remove the antenna from the EUT and then connect a low loss RF cable from the
antenna port to the spectrum analyzer.

7.2.3 Set the spectrum analyzer as RBW = 3kHz, VBW = 10kHz, span=5-30%EBW,
detail see the test plot.

7.2.4 Record the max reading.

7.2.5 Repeat the above procedure until the measurements for all frequencies are
completed.

7.3.Test Setup

Spectrum
Analyzer

\ 4

EUT
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7.4. Test Results

PASS.

Detailed information please see the below.

IEUT: Android MiniPC Box

M/N: TBGL1017A

Test date: 2017-07-07

Test site: RF site

Tested by: Simple Guan

Mode Fr(el\c}[ﬁ;l)c Y |Ant Port pl())I\fve(r)(llci[]gl;rE) I((igrl;) Result

CHI: 2412 - '7?54 7554| 8 | PASS

IEEE 802.11b | CH6: 2437 ; '8'392 8292| 8 | PASS
CHII: 2462 |— '87‘47 8447 8 PASS

CHI: 2412 - '12'/861 12861 8 PASS

IEEE802.11g | CHS: 2437 ; '12'/207 12207 8 | PAsS
CHII: 2462 [— '12'/288 12288) 8 | PAss

CHI: 2412 ; '13'/829 -13829| 8 | PASS

b0l | e 2437 ; '12'/858 -12.858] 8 | PASS
CHII: 2462 |— '13'/428 -13428) 8 | PAssS

Conclusion: PASS




Page 30 of 55

Report No.: T1871484 06

IEEE 802.11b

CH Low :
Agilent Spectrum Analyzer - Swept SA
QO i i o g 0 i | ALIGNAUTO | 01:37:47 PM 107, 2017 =
Center Freq 2.412000000 GHz . Avg Type: Log-Pwr requency
== Trig:Free Run Avg|Held: 161100
IFGain:Low Atten: 30 dB
Mkr1 2.410 320 GHz
Ref Offset 1 dB
Ref 20.00 dBm -7.554 dBm
Center 2412000 GHz . Span 16.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 1.687 s (1001 pts)
CH Mid:

Agilent Spectrum Analyzer - Swept SA

it it S0 A

ALIGNAUTO 01:39:00PM Jul07, 2017

-

Center Freq 2.437000000 GHz .
PNO: Fast () Trig: Free Run
IFGain:Low Atten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center 2.437000 GHz
#Res BW 3.0 kHz

#VBW 10 kHz

Avg Type: Log-Pwr Frequency

Avgl|Held: 7/100

Mkr1 2.437 784 GHz
-8.292 dBm

Span 16.00 MHz
Sweep 1.687 s (1001 pts),
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CH High:
Agilent Spectrum Analyzer - Swept SA
T e e

ALIGNMAUTO

Center Freq 2.462000000 GHz

IFGain:Low

== Trig:Free Run
Atten: 30 ¢B

Ref Offset 1 dB
Ref 20.00 dBm

Center 2.462000 GHz

Res BW 3.0 kHz #VBW 10 kHz

Avg Type: Log-Pwr
Avg|Hold: 8/100

Mkr1 2.462 720 GHz
-8.447 dBm

Span 16.00 MHz
Sweep 1.687 s (1001 pts)

IMSG

Ilb STATUS.

IEEE 802.11g
CH Low

Agilent Spectrum Analyzer - Swept SA

i R i 50 B A G |

ALIGNMAUTO 01:41:22PM Ul07, 2017

- EEEE)
Center Freq 2.412000000 GHz :
PNO: Fast (,) 1rig:FreeRun

IFGain:Low Atten: 30 dB

Avg Type: Log-Pwr Frequency

Avg|Hold: 5/100 ;

Ref Offset 1 dB
Ref 20.00 dBm

Center 2.41200 GHz

#Res BW 3.0 kHz #VBW 10 kHz

Mkr1 2.412 900 GHz
-12.861 dBm

Span 25.00 MHz
Sweep 2.636 s (1001 pts)

IMSG

[gsTatus
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CH Mid:
Agilent Spectrum Analyzer - Swept SA
s i = @ ALIGHAUTO
Center Freq 2.437000000 GHz : Avg Type: Log-Pwr
PNO: Fast L Trig: Free Run Avg|Held: 10/100
IFGain:Low Atten: 30 dB
Mkr1 2.438 250 GHz
Ref Offset 1 dB
Ref 20.00 dBm -12.207 dBm
Center 2.43700 GHz - Span 25.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 2.636 s (1001 pts)
IMSG [gstatus
CH High:

Agilent Spectrum Analyzer - Swept SA

Q| e SO B G |

ALIGNMAUTO 01:42:28PM JUI07, 2017

Center Freq 2.462000000 GHz
PNO: Fast )
IFGain:Low

Avg Type: Log-Pwr Frequency

Trig: Free Run Avg|Held: 7/100

Atten: 30 dB i

Ref Offset 1 dB
Ref 20.00 dBm

#VBW

Mkr1 2.462 325 GHz
-12.288 dBm

Span 25.00 MHz

10 kHz Sweep 2.636 s (1001 pts)

[gsTatus
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IEEE 802.11n HT20

CH Low :
Agilent Spectrum Analyzer - Swept SA
T T e ALIGNAUTO!
Center Freq 2.412000000 GHz : Avg Type: Log-Pwr
PNO: Fast (y Trig: Free Run Avg|Held: 71100
IFGain:Low Atten: 30 dB
Mkr1 2.410 700 GHz
Ref Offset 1 dB
Ref 20.00 dBm -13.829 dBm
Center 2.41200 GHz Span 25.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 2.636 s (1001 pts)
IMSG %STATUS
CH Mid:

Agilent Spectrum Analyzer - Swept SA

s 1 @ @ - @
Center Freq 2.437000000 GHz

ALIGHAUTO
Avg Type: Log-Pwr

Trig: Free Run Avg|Held: 7/100
Atten: 30 dB il

01:45:47 PM JUI07, 2017

Frequency

PNO: Fast )
IFGain:Low

Ref Offset 1 dB
Ref 20.00 dBm

Center 2.43700 GHz
#Res BW 3.0 kHz

Mkr1 2.436 025 GHz
-12.858 dBm

Span 25.00 MHz

#VBW 10 kHz Sweep 2.636 s (1001 pts)

IMSG

[gsTatus
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CH High:
Ag}i:nl Spectrum Analyzer - Swept SA

T e e ; ALIGN AUTO!

Center Freq 2.462000000 GHz : Avg Type: Log-Pwr
== Trig:Free Run Avg|Hold: 8/100

IFGain:Low Atten: 30 ¢B

Ref Offset 1 dB Mkr1 2.461 025 GHz

Ref 20.00 dBm -13.428 dBm

Center 2.46200 GHz Span 25.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 2.636 s (1001 pts)

IMSG IleTATUS
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8. Bandwidth

8.1.Test limit

Please refer section15.247
For direct sequence systems, the minimum 6dB bandwidth shall be at least 500 kHz.

8.2.Method of measurement

Details see the KDB558074 D01 Meas Guidance V04

a) The bandwidth is measured at an amplitude level reduced 20dB from the reference level.
The reference level is the level of the highest amplitude signal observed from the
transmitter at the fundamental frequency. Once the reference level is established, the
equipment is conditioned with typical modulating signal to produce the worst-case (i.e. the
widest) bandwidth.

b) The test receiver set RBW = 1-5 % EBW, VBW>3RBW, Peak Detector, Sweep time set
auto, detail see the test plot.

8.3.Test Setup

Spectrum
Analyzer

A 4

EUT

8.4.Test Results
PASS.

Detailed information please see the following page.
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Channel| Frequency [ 6dB Bandwidth 99% Occupied Limit Result
(MHz) (MHz) Bandwidth (MHz) (MHz)
IEEE 802.11b:
Low 2412 10.04 12.874 0.5 PASS
Mid 2437 10.04 12.813 0.5 PASS
High 2462 10.05 12.852 0.5 PASS
IEEE 802.11g
Low 2412 15.16 16.414 0.5 PASS
Mid 2437 15.33 16.413 0.5 PASS
High 2462 15.49 16.438 0.5 PASS

IEEE 802.11n/HT20:

Low 2412 16.08 17.573 0.5 PASS

Mid 2437 l6.11 17.551 0.5 PASS

High 2462 16.10 17.557 0.5 PASS
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IEEE 802.11b:

CH Low :
Agilent Spectrum Analyzer - Occupied BW
T SENSE:INT| ALIGN AUTO 01:05:39 P Jul 07, 2017
Center Freq 2.412000000 GHz Center Freq: 2.412000000 GHz Radio Std: None VR ERBEE T
i Trig:Free Run Avg|Hold:>10/10
#IFGain:Low ™ WAtten: 30 dB Radio Device: BTS
Ref Offset 1 dB
Ref 20.00 dBm
Clear Write
e |
Average
e |
Max Hold
T |
Center 2.412 GHz Span 30 MHz Min Hold
#Res BW 100 kHz #VBW 300 kHz Sweep 2,933 ms
Occupied Bandwidth Total Power 22.2 dBm
12.874 MHz
Transmit Freq Error -21.780 kHz OBW Power 99.00 %
x dB Bandwidth 10.04 MHz x dB -6.00 dB
CH Mid :

Agilent Spectrum Analyzer - Occupied BW

- RF [ispioEuncaliai s ALIGNAUTO 01:07:08PM Jul 07, 2017

Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None Trace/Detector
) Trig: Free Run Avg|Held:>10/10

#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 1 dB
Ref 20.00 dBm

Clear Write

Center 2.437 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms

Occupied Bandwidth Total Power 22.3 dBm
12.813 MHz

Transmit Freq Error -18.607 kHz OBW Power

x dB Bandwidth 10.04 MHz xdB

R

Average

e |

Max Hold
T |

Min Hold
[

Detector

Peak»

Auto Man
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CH High :
Agilent Spectrum Analyzer - Occupied BW
T ] ALIGN AUTO 01:07:56PM 107, 2017
Ref Value 20.00 dBm Center Freq: 2.462000000 GHz Radio Std: None VR ERBEE T
, ) Trig:Free Run Avg|Hold:>10/10
#IFGain:Low 7 MAtten: 30 dB Radio Device: BTS
Ref Offset 1 dB
Ref 20.00 dBm
Clear Write
ez |
Average
Center 2.462 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms
Occupied Bandwidth Total Power 21.8 dBm
12.852 MHz
Transmit Freq Error -69.545 kHz OBW Power 99.00 %
x dB Bandwidth 10.05 MHz x dB -6.00 dB
IEEE 802.11g:
CH Low :

Agilent Spectrum Analyzer - Occupied BW.

T | SENSE:INT]| ALIGN AUTO 01:08:57 P Jul 07, 2017

Center Freq 2.412000000 GHz Center Freq: 2.412000000 GHz Radio Std: None Trace/Detector
(3, Trig: Free Run Avg|Held:>10/10

#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 1 dB
Ref 20.00 dBm

Clear Write

Average

Center 2.412 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms

Occupied Bandwidth Total Power 17.9 dBm
16.414 MHz

Transmit Freq Error -15.993 kHz OBW Power

x dB Bandwidth 15.16 MHz x dB

e aaeaas]

Max Hold
e |

Min Hold
(|
Detector|

Peak»

Auto Man
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CH Mid:
Agilent Spectrum Analyzer - Occupied BW
T SENSE:INT| ALIGN AUTO 01:09:35 P Jul 07, 2017
Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None VR ERBEE T
i Trig:Free Run Avg|Hold:>10/10
#IFGain:Low ™ WAtten: 30 dB Radio Device: BTS
Ref Offset 1 dB
Ref 20.00 dBm
Clear Write
e |
Average
e |
Max Hold
e |
Center 2.437 GHz Span 30 MHz Min Hold
#Res BW 100 kHz #VBW 300 kHz Sweep 2,933 ms
Occupied Bandwidth Total Power 18.9 dBm
16.413 MHz
Transmit Freq Error -17.391 kHz OBW Power 99.00 %
x dB Bandwidth 15.33 MHz x dB -6.00 dB
CH High:

Agilent Spectrum Analyzer - Occupied BW.
T | SENSE:INT]| ALIGN AUTO 01:10:31 P Jul07, 2017

Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: None Trace/Detector
~, ) Trig:Free Run Avg|Held:>10/10

i
#IFGain:Low " WAtten: 30 dB Radio Device: BTS

Ref Offset 1 dB
Ref 20.00 dBm

Clear Write

Center 2.462 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms

Occupied Bandwidth Total Power 18.7 dBm
16.438 MHz

Transmit Freq Error -32.447 kHz OBW Power

x dB Bandwidth 15.49 MHz x dB

ssiacasaesise]

Average

e aaeaas]

Max Hold
e |

Min Hold
(|

Detector|

Peak»

Auto Man
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IEEE 802.11n HT20:

CH Low :
Agilent Spectrum Analyzer - Occupied BW
- EEE RF e ] ALIGN AUTO 01:19:24 P Jul 07, 2017
Center Freq 2.412000000 GHz Center Freq: 2.412000000 GHz Radio Std: None VR ERBEE T
, ) Trig:Free Run Avg|Hold:>10/10
HIFGain:Low 7 MAtten: 30 dB Radio Device: BTS
Ref Offset 1 dB
Ref 20.00 dBm
Clear Write
it s |
Average
Center 2.412 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms
Occupied Bandwidth Total Power 18.5 dBm
17.573 MHz
Transmit Freq Error -2.192 kHz OBW Power 99.00 %
x dB Bandwidth 16.08 MHz x dB -6.00 dB
CH Mid :

Agilent Spectrum Analyzer - Occupied BW
s 1 @ @ - @
Center Freq 2.437000000 GHz

Ly
#IFGain:Low

SENSE!INT] ALIGHAUTO 01:13:21PM Jul 07, 2017
Center Freq: 2.437000000 GHz Radio Std: None TracelDetector
~, ) Trig:Free Run Avg|Held:>10/10
#Atten: 30 dB Radio Device: BTS

Ref Offset 1 dB
Ref 20.00 dBm

Clear Write

Center 2.437 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms

Occupied Bandwidth Total Power 18.4 dBm
17.551 MHz

Transmit Freq Error -12.174 kHz OBW Power

x dB Bandwidth 16.11 MHz x dB

s 1 File <2437-3.png> saved EESTATUS

ssiacasaesise]

Average

e aaeaas]

Max Hold
e |

Min Hold
(|

Detector|

Peak»

Auto Man
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CH High :

Ag}i:nl Spectrum Analyzer - Occupied BW

T SENSE:INT| ALIGN AUTO 01:15:50PM Jul 07, 2017
Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: None Trace/Detector
(5] Trig: Free Run Avg|Hold:>10/10
HIFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 1 dB
Ref 20.00 dBm

Clear Write

Average

Center 2.462 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.933ms

Occupied Bandwidth Total Power 17.9 dBm
17.557 MHz

Transmit Freq Error -24.234 kHz OBW Power 99.00 %
x dB Bandwidth 16.10 MHz x dB -5.00 dB

s
Max Hold
T |
Min Hold
| )
Detector|
Peak»
Auto Man

wsc 1 File <2462-3.png> saved ﬁEsmTus
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9. Band Edge Check

9.1.Test limit

Please refer section15.247

All the lower and upper band-edges emissions appearing within 2310MHz to 2390MHz
and 2483.5MHz to 2500MHz restricted frequency bands shall not exceed the limits
shown in 15.209, all the other emissions outside operation frequency band 2400MHz to
2483.5MHz and 5725MHz to 5850MHz shall be at least 20dB below the fundamental
emissions, or comply with 15.209 limits.

9.2. Test Procedure

9.2.1 Put the EUT on a 0.8m high table, power on the EUT. Emissions were scanned
and measured rotating the EUT to 360 degrees, Find the maximum Emission

9.2.2  Check the spurious emissions out of band.

9.2.3 RBW IMHz ,VBW 3MHz ,peak detector for peak value , RBW 1MHz ,VBW
3MHz , RMS detector for AV value.

9.3.Test Setup
Same as 5.2.2.

9.4.Test Result

PASS.
Detailed information please see the following page.
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Radiated Method:
IEEE 802.11b CH LOW

Band Edge Test result

IEUT: Android MiniPC Box

M/N: TBGL1017A

Power: DC 5V From USB port

Test date: 2017-06-27

Test site: 3m Chamber

Tested by: Eric

Test mode: TX Low

Antenna polarity: Vertical

Detector: PK

FCC limit.

Read |Antenna|Cable | Amp o .
Result Limit [Margin
Freq Level | Factor |loss(d |Factor (dBuV/m) | (dBuV/m) | (dB) Remark
(MHz) |(dBuV/m)| (dB/m)| B) | (dB)
2390 40.50 27.62 | 3.92 |3497| 37.07 74 3693 | PK
2390 -- 27.62 | 3.92 |34.97 -- 54 -- AV
Antenna Polarity: Horizontal
2390 41.93 27.62 | 3.92 |3497| 38.50 74 4193 | PK
2390 -- 27.62 | 3.92 |34.97 -- 54 -- AV
Note:

1, Spectrum Set for PK measure: RBW=IMHz, VBW=IMHz, Sweep time=Auto,

2, Spectrum Set for AV measure: RBW=1MHz, VBW=3MHz, Sweep time=Auto,
Detector: RMS
3, Result = Read level + Antenna factor + cable loss-Amp factor
4, All the other emissions not reported were too low to read and deemed to comply with
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IEEE 802.11b CH High

Band Edge Test result

IEUT: Android MiniPC Box

M/N: TBGL1017A

Power: DC 5V From USB port

Test date: 2017-06-27

Test site: 3m Chamber

Tested by: Eric

Test mode: TX High

Antenna polarity: Vertical

Detector: PK

FCC limit.

Read |Antenna|Cable | Amp o .
Result Limit [Margin
Freq Level | Factor |loss(d |Factor (dBuV/m) | (dBuV/m) | (dB) Remark
(MHz) |(dBuV/m)| (dB/m)| B) | (dB)
2483.5 41.77 27.89 4 13497| 38.69 74 3531 | PK
2483.5 -- 27.89 4 13497 -- 54 -- AV
Antenna Polarity: Horizontal
2483.5 46.56 27.89 4 13497 | 43.48 74 30.52 | PK
2483.5 -- 27.89 4 13497 -- 54 -- AV
Note:

1, Spectrum Set for PK measure: RBW=IMHz, VBW=IMHz, Sweep time=Auto,

2, Spectrum Set for AV measure: RBW=1MHz, VBW=3MHz, Sweep time=Auto,
Detector: RMS
3, Result = Read level + Antenna factor + cable loss-Amp factor
4, All the other emissions not reported were too low to read and deemed to comply with
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IEEE 802.11g CH LOW

Band Edge Test result

IEUT: Android MiniPC Box

M/N: TBGL1017A

Power: DC 5V From USB port

Test date: 2017-06-27

Test site: 3m Chamber

Tested by: Eric

Test mode: TX Low

Antenna polarity: Vertical

Detector: PK

FCC limit.

Read |Antenna|Cable | Amp o .
Result Limit [Margin
Freq Level | Factor |loss(d |Factor (dBuV/m) | (dBuV/m) | (dB) Remark
(MHz) |(dBuV/m)| (dB/m)| B) | (dB)
2390 41.26 27.62 | 392 3497 37.83 74 4126 | PK
2390 -- 27.62 | 3.92 |34.97 -- 54 -- AV
Antenna Polarity: Horizontal
2390 43.15 27.62 | 3.92 [34.97| 39.72 74 3428 | PK
2390 -- 27.62 | 3.92 |34.97 -- 54 -- AV
Note:

1, Spectrum Set for PK measure: RBW=IMHz, VBW=IMHz, Sweep time=Auto,

2, Spectrum Set for AV measure: RBW=1MHz, VBW=3MHz, Sweep time=Auto,
Detector: RMS
3, Result = Read level + Antenna factor + cable loss-Amp factor
4, All the other emissions not reported were too low to read and deemed to comply with
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IEEE 802.11g CH High

Band Edge Test result

IEUT: Android MiniPC Box

M/N: TBGL1017A

Power: DC 5V From USB port

Test date: 2017-06-27

Test site: 3m Chamber

Tested by: Eric

Test mode: TX High

Antenna polarity: Vertical

Read |Antenna|Cable | Amp o .
Result Limit [Margin

Freq Level | Factor |loss(d |Factor (dBuV/m) | (dBuV/m) | (dB) Remark

(MHz) |(dBuV/m)| (dB/m)| B) | (dB)

2483.5 44.13 27.89 4 3497 41.05 74 3295 | PK

2483.5 -- -- -- -- 54 -- AV
Antenna Polarity: Horizontal

2483.5 46.81 27.89 4 3497 43.73 74 3027 | PK

2483.5 -- -- -- -- 54 -- AV
INote:

1, Spectrum Set for PK measure: RBW=IMHz, VBW=IMHz, Sweep time=Auto,

Detector: PK

2, Spectrum Set for AV measure: RBW=1MHz, VBW=3MHz, Sweep time=Auto,
Detector: RMS
3, Result = Read level + Antenna factor + cable loss-Amp factor
4, All the other emissions not reported were too low to read and deemed to comply with

FCC limit.
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IEEE 802.11n HT20 CH Low

Band Edge Test result

IEUT: Android MiniPC Box

M/N: TBGL1017A

Power: DC 5V From USB port

Test date: 2017-06-27

Test site: 3m Chamber

Tested by: Eric

Test mode: TX Low

Antenna polarity: Vertical

Detector: PK

FCC limit.

Read |Antenna|Cable | Amp o .
Result Limit [Margin

Freq Level | Factor |loss(d |Factor (dBuV/m) | (dBuV/m) | (dB) Remark

(MHz) |(dBuV/m)| (dB/m)| B) | (dB)

2390 40.75 27.62 | 3.92 |34.97| 37.32 74 36.68 | PK

2390 -- 27.62 | 3.92 |34.97 -- 54 -- AV
Antenna Polarity: Horizontal

2390 41.82 27.62 | 3.92 |34.97| 38.39 74 35.61 | PK

2390 -- 27.62 | 3.92 |34.97 -- 54 -- AV
Note:

1, Spectrum Set for PK measure: RBW=IMHz, VBW=IMHz, Sweep time=Auto,

2, Spectrum Set for AV measure: RBW=1MHz, VBW=3MHz, Sweep time=Auto,
Detector: RMS
3, Result = Read level + Antenna factor + cable loss-Amp factor
4, All the other emissions not reported were too low to read and deemed to comply with
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IEEE 802.11n HT20 CH High

Band Edge Test result

IEUT: Android MiniPC Box

M/N: TBGL1017A

Power: DC 5V From USB port

Test date: 2017-06-27

Test site: 3m Chamber

Tested by: Eric

Test mode: TX High

Antenna polarity: Vertical

Detector: PK

FCC limit.

Read |Antenna|Cable | Amp o .
Result Limit [Margin

Freq Level | Factor |loss(d |Factor (dBuV/m) | (dBuV/m) | (dB) Remark

(MHz) |(dBuV/m)| (dB/m)| B) | (dB)

2483.5 34.49 27.89 4 13497 3141 74 4259 | PK

2483.5 -- -- -- -- 54 -- AV
Antenna Polarity: Horizontal

2483.5 45.79 27.89 4 13497 4271 74 31.29 | PK

2483.5 -- -- -- -- 54 -- AV
INote:

1, Spectrum Set for PK measure: RBW=IMHz, VBW=IMHz, Sweep time=Auto,

2, Spectrum Set for AV measure: RBW=1MHz, VBW=3MHz, Sweep time=Auto,
Detector: RMS
3, Result = Read level + Antenna factor + cable loss-Amp factor
4, All the other emissions not reported were too low to read and deemed to comply with
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802.11b

Agilent Spectrum Analyzer - Swept SA
e ; ALIGNAUTO 01:22:19PM Jul D7, 2017

Start Freq 2.310000000 GHz _ Avg Type: Log-Pwr
~. ) Trig:Free Run Avg|Hold:>100/100

IFGain:Low Atten: 30 ¢B

MKr2 2.400 00 GHz
Ref 20,00 dBm 235.081 dBm

Frequency

Start 2.31000 GHz Stop 2.42000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 10.53 ms (1001 pts)

MKR| MODE TRC SCL FUNCTION

1 INHEN 2412 52 GHz 5323 éBm [ [ ]
2 Kl 2.400 00 GHz 36081dBm| | 0000 0000
- = ]

FUNCTION WIDTH FUNCTION VALLE A

Agilent Spectrum Analyzer - Swept SA
e e ] ALIGNAUTO 01:28:00PM Jul 07, 2017

Start Freq 2.450000000 GHz Avg Type: Log-Pwr Frequency
PNO: Fast i, T1rig:FreeRun Avg|Held:>100/100

e
IFGain:Low Atten: 30 dB

MKr2 2.483 5 GHZ
Ref 20,00 dBm 255,979 dBm
1

Start 245000 GHz Stop 2.55000 GHz
#VBW 300 kHz Sweep 9.600 ms (1001 pts)

MKR MODE| TRC| SCL FUNCTION

1 mn-_zmxam 5.4 649 dBm| [ 000 00|
Al N [1]f[  24835GHz[ 65979dBm[ [ T |
3 I ]

FUNCTION WIDTH FUNCTION VALLIE &

wsa [gsTatus
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802.11g

Agilent Spectrum Analyzer - Swept SA

- EEE RF e ] ALIGN AUTO 01:29:48PM 107, 2017
Start Freq 2.310000000 GHz . Avg Type: Log-Pwr
PNO: Fast () Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 30 dB

Frequency

MKr2 2.400 00 GHz
Ref 20,00 dBm 232.498 dBm

1

Stop 2.42000 GHz
#/BW 300 kHz Sweep 10.53 ms (1001 pts)

MKR| MODE TRC SCL FUNCTION FUNCTION ‘WIDTH FUNCTION VaLlIE A

x o
1 INHEN 2.413 29 GHz 0874dBm| [ [ ]
2.400 00 GHz 32498dBm| | 00000000 000000
r ]

MSG IlbsTATUS

Agilent Spectrum Analyzer - Swept SA

- T TR (TR, [ B ALIGNAUTO | 01:30:44PM Jul07, 2017

Start Freq 2.450000000 GHz _ Avg Type: Log-Pwr ACE Eatecy,
PNO: Fast () Trig: Free Run Avg|Held:>100/100 N
IFGain:Low Atten: 30 dB

Ref Offset 1 dB Mkr2 2.483 5 GHz|

Ref 20.00 dBm -45.439 dBm|

1

Stop 2.55000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.600 ms (1001 pts)

MKR MODE| TRC| SCL FUNCTION FUNCTION WIDTH FUNCTION VALLIE &
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802.11n HT20

Agilent Spectrum Analyzer - Swept SA

| e e e B ALIGNAUTO | 01:32:14PM 10107, 2017
Start Freq 2.310000000 GHz . Avg Type: Log-Pwr

PNO: Fast () Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 30 dB

Frequency

MKr2 2.400 00 GHz
Ref 20,00 dBm 233.338 dBm

Stop 2.42000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 10.53 ms (1001 pts)

MKR| MODE TRC SCL FUNCTION

= i
1 INHEN 2.413 29 GHz 0533dBm| [ [ 00000 ]
2.400 00 GHz 33338dBm| | 00 000O0]
- = ]

FUNCTION WIDTH ~

FUNCTION VaLLIE

Agilent Spectrum Analyzer - Swept SA
- T TR (TR, [ B ALIGNAUTO | 01:33:22PM Ju07, 2017
Start Freq 2.450000000 GHz _ Avg Type: Log-Pwr Eatecy,
PNO: Fast () Trig: Free Run Avg|Held:>100/100 N
IFGain:Low Atten: 30 dB

MKr2 2.483 5 GHZ
Ref 20,00 dBm 47.453 dBm

1

Stop 2.55000 GHz
#VBW 300 kHz Sweep 9.600 ms (1001 pts)

FUNCTION FUNCTION WIDTH FUNCTION VALLIE &

[gsTatus
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10. Antenna Requirement

10.1.Standard Requirement

An intentional radiator shall be designed to ensure that no antenna other than that furnished
by the responsible party shall be used with the device. The use of a permanently attached
antenna or of an antenna that uses a unique coupling to the intentional radiator shall be
considered sufficient to comply with the provisions of this Section. The manufacturer may
design the unit so that a broken antenna can be replaced by the user, but the use of a
standard antenna jack or electrical connector is prohibited.

10.2.Antenna Connected Construction

The antenna connector is PCB antenna and no consideration of replacement. Please see
EUT photo for details.

10.3.Result

The EUT antenna is PCB Antenna. It comply with the standard requirement.
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11.Test setup photo

11.1.Photos of Radiated emission
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11.2.Photos of Conducted Emission test
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12. Photographs of EUT

Please refer to the report T1871484 05.

--------- END OF THE REPORT-------



